

certificate  
no. HM 230154  
dated: 2023-09-22

"Translation" In any case, the German original shall prevail.

## Type Test Certificate

Name and address of the holder of certificate: (customer) Kito Chain Italia S.R.L.  
Via Giuseppe Verdi 11  
I-33018 Tarvisio (UD)  
ITALY

Product designation: **Clevis sling hook, grade 10**

Type: SHC, 6, 7/8, 10, 13, 16, 19/20, 22

Testing based on: GS-HM-37:2023-06 Chains and chain components

Further details: Intended use:  
Slings of loads


Associated test report: No. 2022-0121-01 dated 2023-09-19  
Follow-up certificate to No. OA 1651087 dated 2016-11-01

The holder of the certificate is entitled to mark products complying with the tested as follows:

**HL 37**

The present certificate is valid until: **2028-09-21**

Further provisions concerning the validity, the extension of the validity and other conditions are laid down in the Rules of Procedure for Testing and Certification.

  
Dipl.-Ing. Jan Stegmann  
Head of Certification Body

